132

FIGURE 13-]1 = TYPICAL FRONT SUSPENSION - EXPLODED VIEW -




00" ET
005 ET

008" ET
DO ET
002" ET
BTIO"ET
BTO°ET
IO ET
020" ET
020 ET
00g"ET
FE0ET
BI0°ET
TI0OCET
ZI0ET
2I0"ET
eT0'ET
ET0°ET
FOOCET
800°ET
G00°ET
@00 ET
000 °ET
E00"ET

dNOHD

+

‘taejng Jevg Jojevupwild LwAg juors ‘uofysny

Seeesasaasessceiaitsiiiie e s agTEsny
J2]n0 Jeg JORBUTWITE Lemg juoal ‘rsurmion
P
PRIy
R T
% FFP e -Hm-HMHH n-._H-H-t. ..HM'E-H -mnlﬂ;mnﬂ
l......-.-.-...-ll--...n-.--.-;“ﬂ.:“.ﬂ.z hnﬂmgq -.E..H.ﬂw

"

*

‘rAutysng way Jaso ‘TEag

(3TH UT A[UQ PIOTAIAR) JOUU] WIY ISAOT °JOATd
“10ATd JSUU] WIY JISM0T ' INUHDIOT
T I0leUTUTLH Aeag juoag faeg
(1702) uorsuadsng juosy ‘SHuradg
Tressrveerce el danoT Coay
"10ATd I3 WIY Ios0T
"UUUlOATd JI33N0 WIY JI9M0T fTEag
Tt l0ATd d8ing mIy JoMoq ‘iny
{(3TH uT ATUD PIDIAJIag) Jaing ‘way I ‘3oaTd
"t loAYd J8ind Wway JIosoT CISTI0
trrrtisnayy utd Jury

*

+

.

+

+

*arjonuy HSuriselg

R ..-l._.._.un .m.n.—nﬂH
4 aaa ......—.H._n m.nﬂu.
‘9127 ‘HutIaailsg

fAuTysng

fAutaeag
fraoddng
Tupdgoo
fButysng
faTyonuy

frefrupdyoo faaysEas0]

ARVN LHVd

MITA TIHAOTAXH - NOISNIASNS LNOUA TVIIdAL

i1y

BF
L¥
R o
oy
FF
EF
o¥
¥
oF
GE
BE
LE
9gE
e
FE
EE
zE
ie
0E
G6E
BE
LB
98

LA

SO0 ET
co0"ET
280 "ET
E00°ET
000" ET
200°ET
0T0°ET
0T0"ET
O0TOET
OTO°ET
910" BT
8T0°ET
AT10°ET
9T0"ET
9T0°ET
FIO"ET
ooat0g
FO0OC0E
FZ0ET
¥00 03
o000 08
£00° 08
FeO BT
Sc0°ET
000 08
d1oun

5

"

+

rereesesessesocae s gpdyooT fany
ertessessssssigay gamoq faadung
seeseesseescssiquy gaddp ¢ gedeng
Trrrrtrarionuy Jutaeals ‘uld Sury
‘uorsuedxy aryonuy Huyieslg ‘Hnd
**r310ddng aryanuy Huiisals ‘irom
"rUTTloAaTd Jeqng way xeddp fiessg

(3TM uf A1UQ PaoTAadeg) Jeing ‘way Jaddn ‘30ATd

+

¥

4

.

+

*

¥

*

*rrjeatd ge3ng way Jaddp ‘Hurpysng
YUt 10ATd d9n0 wmay Jaddp ‘xartto
FUYTrOATd Jdauul way Jaddn ‘irog

"1oATd Jeuu] way gaddp faayseandor]
"30ATd JAUU] mWay Jaddp C Toysealerd
(3TH ut LATUQ PaDTAISS) Jeuul ‘way Jaddp fjoafd

TTUTUUI0ATd JeUU] way Jaddp fuiyg
---l.lrrr-.......-.......-..-.-.H_mﬂHﬁh—. n.ﬂh.—H.{.

Tttt rJaaqaosqy {oogs juodd finuyoor
IGMDT ‘UOTUSN) JaqIosqy Yooug flEag
frrvcram0] fHutads juodgg fJaolvinsul

tuotysny Jaqrosqy {ooys faloddng
Torrrrrrr IaQaosgy Hoous fuoTysnd
‘UOTYSN] JASJI0SQY Haouyg ‘IauTElay
*rraaddn fduyadg jueag faojeETnsul
srefccccaeddn fSurads juoay fieeg
rrsresssvcsssess s gangeEny HOOUS

HWYN LUV

1-61 FUNOLL

8%
ik
ot
Z2
12
0z
6T
81
LT
a1
ST
FI
ET
4
It
(1) §

b B = T - R - I T T = I L s

ATH

133



i
BODY STYLES ]
FIGURE PART : Ed
A i =
GROUP, PART NAME and DESCRIPTION MODELS |[*|z|z|&z|2
MUMBER MUMBER s13|2|2|%
ar () - = -
1 2 3 L] & E
|
13.000 - STEERING ENUCKELE
Knuckle, Right (imcl.
Bushing)..... O S O cee. | 201128 | A11 1l 1] 1] 1| 1
Knuckle, Left (incl. Up To
Bushing) .......... e o : 201129 | A1l 1 1| 1| 1] 1
Serial Neo.
Stop Screw, 3/8"-16 x 491_17004
11727 Sq. Hd. .. ..covvuercs 4 492'30365’ 475 | A1l 2| 2| 2| 2| 2
Nut, 3/8"-18 Hx............. . 5 i [ 204 | All al 2| 2| 2| =2
; 495-14453,
Plug (Expansion) 1 1/16" 4960741 -
Diam, ... c.cu. iy Ao A s 3 A 476 | A1l 4| 4| 4| 4] 4 ﬂ
Oiler (Straight) 1/8" Taper - ;
Pipe Thd. x 374" Long...... L ca.. | 202120 | Al 41 4| 4| 4] 4
Knuckle, Right (incl.
Bushingl).....cenvere- AT After vee. | 205151 | All 1f 1) 1| 1| 1
13-1-27 | Knuckle, Left {inel. Serial No. k
Bushing)....... ClErET A T 491=17004 , oo 205152 | A1l 1l 1] 1| 1} 1 I
13-1-21 | Plug (Expansion) 1 1/16" 492_30865,
| I S R e 495-14453,| . ... 476 | All 4 4| 4| 4] 4 : :
Oiler (Straight) 1/8" Taper 496-9741 4
* Pipe Thd. x 374" Long...... L vee. | 202120 | A1 4 4| 4| 4| 4 f
13.002 - STEERING KNUCKLE KING PIN
B0-36 1 | Repair Kit (with Free Floating type Bushing). | 205777 | All | | x| =| = R
1g=em el BXinaBpdnL e TS0 L L L e ... | 201130 | A1 2| 2| 2| 2| 2 - '
13-1-29 | Lockpin {(Threaded).......... A A P T e e | 203003 | ALL 21 2] 2| 2| 2 o I. -
13-1-26 Lockwasher , 378" Med...ovovrresraacannnans 192 | A1l 2] 2y 2] 2] 2 B
13-1-25 Nut, 3/8"-24 Hx,......onnnunrrcassssannnans 188 | All 2l 2y 2| 2] 2 E
13-1-28 | Bushing (Free Floating)............. T GO e 203515 | All 4] 4| 4| 4| 4 i
i
13.004 - STEERING KNUCKLE KING PIN THRUST 1
BEARING o F
13-1-31 | Bearing (Balll)........cccummees dserans-an-.. | 201133 | All 2| 2] 2] 2] 2
Bhim, 003 .. .accaunsssnsnanas iafiiei searesrsas | 201134 | A1] | W) ®| k| *
Ehiﬂl, ADLD e 48 4 FEE E 48 wE Eeae LI 201135 All * * * * *
ShiaiE O UREr St L . . . A SRR R 201136 | All w| | | %] * l
13.006 - STEERING KENUCKLE ARM _
, [}
Arm, Right....i. oo sserssnnnnrnnncsncs tre e 203253 | All 1( 1 1) 1)-1
Arm, Teft.......... G0 G TR I s TP 203254 | 411 1l 1) 1] 1|12
Bolt, 7/16"-20 x 1 11/16™ Hx, Hd........ aa | 203255 | Al 4 4| 4| 4] 4
Lockwasher, 7/16"™ Med........ alelef=lats = e D 193 | A1l 4 4| 4| 4] 4
13,008 - STEERING ENUCKLE SUPPORT
Support, Right....cciarrenmencnncnnmnnnss wee. | 201119 | AL 1} 1].1] 1] 1
13-1-30 | Suppert, Left.............. A ORALE B AD AL ARA 201120 | All 11| 1] 1| 1
13-1-20 Bolt, 3/8"-24 x 1 3/4" Hx. Hd.............. 484 | A11 a2 2 2| 2
Lockwasher, 3/8" Med........... ] DR O S 182 | All al 21 2| 2| 2
13.010 - FRONT SUSPENSION UPFER ARM
FIVOT-OUTER
60-37 t| Repair Kit.......... S S R ce... | 205779 | A1l 2] k| k] k| &
* As required t For Component Parts SEE Group 60,13
134




i e N ——— ST AR o, A AT TR

R

3

=

FRONT SUSPENSION

]
)

BODY STYLES
- ] -
o GROUP, PART NAME and DESCRIPTION vt} MODELS G z z
W . =
NUMBER ] b NUMBER “|Z|58|5]|¢
< |S|S|5]=
HEEERED
13.010 - FRONT SUSPENSION UPPER ARM
PIVOT-QOUTER {Cont'd)
13-1-17 | Bushinmg. . ... .. i i i . 201122 | A1l 4| 4} 4| 4| 4
TA=L1=TH|tBERL . .\ rvasiein aindals ol ala s hahelsia s + + o 6.5 0 & 8 404 + 28 8 5 u & 4 201123 | A1l 4 4] 4| 4| 4
13-1-16 | Oiler, 67 1,—"'2 x 1,.-’8" Ta.per Pipe Thd, x 7/8"
e e o BT & oo P R CP I T I Tty S i 202139 | A1l 4( 4 4] 4) 4
13.012 - FRONT SUSPENSION LOWER ARM
PIVOT-OUTER
60-38 1| Repair Hit........... R O L DT O T I I i 205781 | All ¥| x| *| *| =
13-1-34 g o ot LR [y B £ Em b o i e o o o T Py o P P 203876 | A1l 2] 21 2| 2| 2
Lockwasher, 13/16" Int. Tooth.............. 203612 | All 2 z2f 2| 2| 2
13=1=836.| BUSHIDE; . v, o i o aini i ianl s atabe a el ot st e ks Fare e oy La. | 201126 | Al 2 2) 2| 2] 2
13-1-35| Seal............ PR L L] G L0, (0 B e 10 R 201127 | A1l 4 4] 4] 4| 4
13-1-32 | Oiler (Straight) 1..-"4 "_28 Taper PlpE Thd. x
1 e R e T e e P B = ey i 202121 | Al 21 2 2| 2| 2
13.014 - FRONT SUSPENSION UPPER ARM
B s R L 3 o . L R R 201096 | All 2| 2 2f 2| 2
BUERIOERER. . | e i i e e e e e ae e e 201100 | A1l 41 4| 4| 4 4
T S e R SRR AREREEEEEE 201101 | A1l 41 4] 4| 4| 4
Oiler (Front and Rear} 67 1/2° x 178" Taper
Pipe Thd. x 7/8" Long. - P 202139 | All 4 4] 4| 4| 4
13.016 - ERONT SUSPENSION UPPER ARM
PIVOT-INNER -
GU-35 T | Roapalr Kit.....vovorevrurnrnmunarssnn P 205780 | A1l ¥ *]| *| *|.*
13-1-15 Bolt, 1/72"=20 x 2" Hx. Hd....cvovvrinnnnnin. 203283 | A1l 4| 4] 4] 4| 4
13-1-13 Flatwasher, 1/2" BE...:.cicscvsremaunnsnssna 222 | A1l 4| 4] 4| 4] 4
13-1-14 Lockwasher, 1/2" Med:........ ... icuuueannny 479 | All 4 4f 4] 4| 4
13-1-11] Bhim (Plate) 1/B™. . . . i reecrnrrancnrreenna 203854 | A1l | =] =| x| *
13-1-11| Shim (Plate) 1/16" . .........c0... P A e 203855 | All ¥| *| *| x| %
£ 13.018 - FRONT SUSPENS;ON LOWER ARM
13143 | Arm, RIABHE. .. vvuvreeenenennanaersennannne.. | 204351 | A21 1] 1| 1] 1| 1
13=-1-37 | =Arm; Teft . .. .0 0 f8 i LT .. ST O meh e 204352 | A1l iy 1] 1| 1| 1
13-1-44 | Bushing...... N I S S 204353 | ATl 4| 4| 4| 4| 4
13-1-42 ] Zanl] .. ... iaics it anianras it et 201109 | A1l 4| 4] 4| 4| 4
Oiler, 1/8" Taper Pipe Thd. 90° x T7/8" Long.. | 202139 | A1l 41 4] 4| 4| 4
13.020 - FRONT 3USPENSION LOWER ARM
PIVOT-INNER
(] U0 G T < 08 Bl i ooy s s S, T 205782 | A1l *| hfook| k]
Hednforcemamt , . ... ..o crinnnannnnnrennnnnns 201106 | A1l 4 4] 4] 4] 4
Bolt, 7/16"-20 x 1 9/16" Hx. Hd............ 201107 | A1l Bl B| 8| B B
Lockwasher, 7/16" Med......v.vienununnrenns 193 | All 8| 8| 8| 8 B
13-1-40 Locknut, ¥/16"-20 Hx..... OGO e D GO RO U S e 202296 | All Bl B| 8| 8| &
13.022 - FRONT SUSPENSION UPPER AND LOWER 3
ARM BUMPER ;
13-1-23 | Bumper, Upper..........cce0. P e T 0 B T ERh e 201102 } All 2l 2] 2 2| 2
As required t For Component Parts SEE Group 60.13

135



BODY STYLES
FIGURE PART : i
w E
GROUP, PART NAME and DESCRIPTION MODELS | % | x| 2|23
MNUMBER MUMBER slzlalz|=
+|lol=l5]=2
1 F k3 5 &
13.022 - FRONT SUSPENSION UPPER AND LOWER
ARM BUMPER (Cont'd)
13-1-24| Bumper, LOWer.... .+ cacnausnnnns S S e 202948 | All 2] 2| 21 2| 2
Tapping Plate. .....ccinusannanarerasssconnnns 203322 | A1l *| *®| ®| *| =*
| 13.024' - FRONT SUSPENSION SPRING
|
13-1-_;38 Spring (10.32 Coilz) (Greendad .. ovcvinnnnnres 204354 | All 2
13-1.38| Spring (9.82 Coils) (Heavy Duty and Export)
T (e A R A P PP P 203466 | A1l b
13-1-38 | Spring (9.82 Coils) (Yellow) ¥ ........ virian. | 203486 | 401 2
13-1-38| Spring (10.32 Coils) (Brown) ¥ ...0cvverreennn 206363 | 491 492 2] 2
13-1-38 | Spring (0.82 Coils) (Orange) #............ ... | 205776 | 492,496 2
13-1-3 Insulater, Upper......... R AR, = A7 PR 201112 | All 2y 2| 2| =z 2
13-1-7 Insulator, LOWED.......0c6-cccaaaaenannsens 204355 | All 2l 2| 21 2| 2
2 R R 204356 | All *® #| w| W *
13.026 = FRONT SUSPENSION SPRING SEAT-UFPPER
23=1=2| Seat, Uppar.,.. cccvuecusus fererevnsenmaresee=| 204357 | ALl 2| 2| 2| 2| 2
Bolt, 5/16"-24 x 778" Hx, Hd... . ........... 270 [ All 40 4 4 4] 4
b Lockwasher, 5/168" Med............... A T P 240 | All 41 4| 4| 4| 4
Hut. 5/16"-24 Hx..... e i, TR i A 189 | All 4| 4 4] 4] 4
13.200 - FRONT S3WAY ELIMINATOR BAR
13-1-36 | Bar (inel. Frame Supports and Cushiens}...... 205305 | All 1 1} 1| 1| 1
13-1-45 Bolt, 3/8"-24 x 1" Hx. Hd.......| . 327 | All sg| 4| 4| 4| 4
13-1-486 Lockwasher, 3/8" Med............ Frame 192 | All 4| 4| 4| 4| 4
13-1-47 Hut, 3/8"=24 Hx. Hd.......... ... P 188 | All a| 4| 4| 4| 4
? 13-1-49| Cushion (Bar Ends)..... ..o rrcannns o e 204358 [ A1l 2y 2| 2] 2| 2
: 1 B N s b o L s o PR I S AP 204359 | All 21 2] 2| 2 2
Bolt, 5/16"-24 x 5/8" Hx. 3 ]
HabA el s LOEM; ot 274 | All a| 2| 2| 2| 2
Lockwasher, 5/716™ Med...........| el 2401 A1l 2] 21 2| 2| =2
Wuk, 5/16"-24'HX............... .| 189 | All 2| 2§ 2| 2| =
i
* As required @ Paint Daubs on Coils
136

L

- -*?* i




	kfpm460132.jpg
	kfpm460133.jpg
	kfpm460134.jpg
	kfpm460135.jpg
	kfpm460136.jpg

